Sponsored by Kansas Gealogical Survey
Kansas Department of Heglth and Environment and Kansas Water Office




KANSAS EARTH RESOURCES
FIELD PROJECT

FIELD GUIDE
1999 FIELD CONFERENCE

Southeast Kansas

Mining, Water, and the Environment
June 16-18, 1999

Edited by

Robert S. Sawin
Liz Brosius
Rex C. Buchanan

This project is operated by the Kansas Geological Survey and funded, in part,
by the Kansas Water Office and Kansas Department of Health and Environment.

KANSAS GEOLOGICAL SURVEY

Geology Extension

1930 Constant Ave. - Campus West
KGS OPEN-FILE Lawrence, Kansas 66047-3726
REPORT 99-18 Telephone: (785) 864-3965



SI919Wo[Iy QT

19J2W}U9D |

s9[Iwr 97 *xoidde = youl |
= { | == | === 1
s9jlw gp (43 9 U 8 v o
[...]
- near Pittsburg, also serves as an office for one District
Wildlife Biologist and one Fisheries Biologist, who
provide management and technical assistance for area
functions. Enforcement of Department laws and
regulations is primarily the responsibility of a Conser-
vation Officer located in Pittsburg, with assistance from
the Public Land Manager. Other wildlife areas man-
aged by the Mined Land Wildlife Area staff include the
424-acre Spring River Wildlife Area located in eastern
Cherokee County, the 510-acre Crawford Wildlife Area
located north of Pittsburg, and the 102-acre Harmon
Wildlife Area located just north of Chetopa in Labette
County. The Crawford Wildlife Area is a former
county landfill that is being leased from Crawford
County. With habitat restoration assistance from
Southeast Kansas Quail Unlimited, it is now being
managed as a public wildlife area.

MLWA Facilities

Facilities for public use include 21 miles of gravel
roads for access to fishing and boat launching. Boat

3-8

ramps and launching areas are found at about 85
different sites, and shoreline access for fishing exists in
many locations. Two handicapped-accessible fishing
platforms are located in MLWA #1 and #6 near
Pittsburg. A fish feeder is also located directly in front
of each of these platforms to attract channel catfish and
other fish species to the sites. Parking areas for hunter
access and other uses are found along county and state
roads and along wildlife area access roads.

Other facilities include two office/shop complexes
for operations and maintenance of the area.

Wildlife And Habitat Distribution

The majority of the Mined Land Wildlife Area was
once surface (strip) mined for coal. About half the area
is unreclaimed mined land and about half was re-
claimed under early reclamation laws which required
some leveling of the land, but left many steep slopes
and rough areas. The vegetation covering the
unreclaimed portions ranges from bushy grasslands to
woodland. Wildlife include white-tailed deer, wild
turkey, fox squirrels, bobcats, and other woodland
species.

Areas that received some reclamation are mostly
covered in grassland. The Department has converted
much of the reclaimed areas into native grasses. These
native grasses, such as big bluestem, little bluestem,
switchgrass, and Indiangrass, combined with a mixture
of native forbs such as Partridge pea, Illinois
bundleflower, Maximilian sunflower, and others,
provide better wildlife habitat than the fescue and
crown vetch that was planted by the coal companies.

About 700 acres of the MLWA is in cropland, which
is managed to provide shallow water areas for migrat-
ing ducks and geese. Combined with the open water of
the strip mined lakes, and a restoration project for Giant
Canada Geese, the area provides habitat for many
ducks and geese. Most wildlife species found on the
area will utilize a variety of habitats throughout the
year.

Visitation

Use of the area is increasing at a steady pace, with
fishing being the primary use. Because access to
private land for hunting is diminishing (due to develop-
ment, habitat loss, and increasing human population),
more hunters are using the wildlife areas each year.



Nongame activities, such as birdwatching, outdoor
photography, and primitive camping, are also increas-
ing every year. Other uses, such as sightseeing, are
becoming almost as common as the primary uses.

Over 200,000 people will visit the Mined Land Wildlife
Area in 1999.

Carbon Recovery Project

WATCO, Inc. of Pittsburg, Kansas, has been
working for nearly three years with the Kansas Depart-
ment of Wildlife and Parks and the Surface Mining
Section (KDHE) to develop a no-cost abandoned mine
land project at two former tipple sites (coal waste sites,
or gob piles) located on the Mined Land Wildlife Area.

The tipple sites acted as coal cleaning areas. Large
elevated ponds were constructed to receive effluent
from the coal cleaning process. These impurities
(slurry) also contained large amounts of small coal
particles. Once a slurry pond had filled to its capacity
with solids, a new pond was constructed.

Two former tipples containing several slurry pond
sites exist on the Mined Land Wildlife Area today.
Both sites have eroded over the years and have become
environmental liabilities. Many of the berms, which
are as tall as 25 feet, are eroding, allowing sediment
run-off into nearby steams and strip-mine lakes. Due
to the acidity, vegetation is sparse to nonexistent at the
tipple sites. In some instances the slurry can even act

3-9

as quicksand. Preliminary cost estimates to reclaim the
sites using only a minimal approach exceed $ 2.4

* million.

WATCO, Inc. has a contract with the Kansas
Department of Wildlife and Parks to remove the coal
and reclaim the land. The company trucks the waste
coal to power plants where it is burned as fuel. The
advent of new technology and a favorable market will
now allow the economical recovery of the small wasted
coal particles. Not only does the company benefit
economically, but so does the environment, and at no
cost to the public.

Resource Contacts

Doug Blex

Public Lands Supervisor

Kansas Dept. of Wildlife and Parks
P.O. Box 777

Chanute, KS 66720

316-431-0380

FAX 316-431-0381
dougb@wp.state.ks.us

Rob Riggin

Wildlife Manager

Kansas Dept. of Wildlife and Parks
507 E. 560th Ave.

Pittsburg, KS 66762

316-231-3173



Lawson Turkey Farm

Poultry farms are more common in southeast
Kansas than in other parts of the state. Most poultry
operations in southeast Kansas are associated with
large corporations. The Lawson Farm has formed a
partnership with Butterball Turkey Company in
Carthage, Missouri. The company provides the poults,
feed, medication, and technical support. The farmer is
responsible for providing the land, buildings, equip-
ment, maintenance, labor, and operating expenses.

Poultry farms in Kansas are regulated as Confined
Animal Feeding Operations (CAFO) by the Kansas
Department of Health and Environment (KDHE).
KDHE’s main concern is water pollution. Their
regional office in Chanute monitors about 25 operators
in 16 southeast Kansas counties. All are turkey farms,
except for one chicken egg operation.

Operation

The Lawsons have a three-stage, 18,000 bird
operation that raises an average of 6.5 flocks per year.
The turkeys are raised in three stages of about six
weeks each, requiring increasingly larger buildings for
each stage. One to two-day-old poults are delivered to
the farm and kept in the brooder house where tempera-
ture, feed, water, and health conditions are monitored
closely. At about five to six weeks of age, the birds are
moved to intermediate facilities. At 12 weeks, the
turkeys are transferred to the range, or finishing
facilities where they remain until shipped to market at
19 weeks of age. When the birds are sent to market,
each turkey weights an average of 32 pounds.

RANGE

50' by 630"
'S

[

INTERMEDIATE
50' by 400'

BROODER
40' by 530"

\. INTERMEDIATE
50' by 400"

RANGE Y
50' by 630"

Diagram of facilities at Lawson Poultry Farm.

3-10

Natural mortality is about 12 percent, so about
98,500 birds, or approximately 3,150,000 pounds of
turkey, are marketed in a year’s time.

Waste Disposal

Poultry farms use either a wet or dry method of
waste disposal. In the wet method, used at many
Missouri operations, the manure falls through a grated
floor and is then washed out of the facility with water.
Missouri has experienced ground-water problems
associated with poultry farms, particularly in the
Springfield-Branson areas where the Ozark
(Roubidoux) aquifer is close to the surface.

Lawson Farm uses a dry process of waste dis-
posal—in other words, water is not used in the removal
or treatment of organic waste. The floors of the rearing
facilities are covered with wood shavings and periodi-
cally cleaned with a machine called a “housekeeper”
that picks up the manure and wood shavings mix, and
then separates the two components. The manure is
stored in an open-sided shed to keep it dry.

Some of the manure is used to compost dead birds.
Dead birds are picked up each day and placed between
one foot layers of manure in compost bins. After 30
days in the compost bin, the birds have decomposed
(even the bones have broken down) and the mixture is
spread on agricultural fields as fertilizer. The odor
from the composting facility is slight, and is neither
that of manure or dead turkeys, and is not unpleasant.

Resource Contacts

Denver Lawson
Lawson Turkey Farm
367 West 126 Highway
Pittsburg, KS 66762
316/724-8916

Karl Mueldener, Director

Bureau of Water

Kansas Dept. of Health and Environment
Forbes Building 283

Topeka, KS 66620-0001

785/296-5500



Wastewater and Water Treatment Facilities—Pittsburg, Kansas

Wastewater Treatment Plant

The Pittsburg Wastewater Treatment Plant is
responsible for the treatment of raw wastewater from
residential and commercial users. Waste solids are
separated, biologically broken down, dried, and trucked
from the plant for land application. Waste liquids are
treated and then released into Cow Creek.

The Pittsburg Wastewater Treatment Plant was
constructed in 1953, then modified and upgraded in
1978. The latest modification, completed in 1995,
more than doubled the hydraulic capacity and added
advanced wastewater treatment methods to improve the
plant effluent. This treatment plant was designed to
meet 1995 Kansas and EPA regulations for water
quality standards.

The 1995 modification converted the treatment
plant into an activated sludge plant utilizing the
extended aeration concept. Extended aeration involves
the biological reduction of organic-waste materials
while suspended in solution. Extended aeration
provides the most flexible and efficient type of treat-
ment for ammonia removal because the conditions for
optimum biological treatment are controllable.

Preliminary wastewater treatment begins at the
headworks facility where raw sewage enters the plant
(see fig. 1). The headworks facility provides screening,
flow control, and sampling of the waste stream. Two
mechanically cleaned barscreens remove large objects,
such as tree branches and trash. Flows of less than 24.0
million gallons per day (MGD) are diverted to the main
pump station. Storm flows that exceed 24.0 MGD are
sent to the 84-inch diameter screw pump which lifts
water 16 feet and has a capacity of 18.0-24.0 MGD.
By diverting storm flows in excess of 24.0 MGD
around the treatment plant, the aerobic and anaerobic
balance of the plant is not upset and can continue to
treat the wastewater normally after storm flows
subside.

Control Structure No. 2 diverts wastewater flows
up to 18.0 MGD to the grit and preaeration structure.
When plant flow exceeds 18.0 MGD, the control
structure diverts flows directly to the nitrification
removal facility. From the grit and preaeration struc-
ture, normal flows pass on to the primary clarifiers.

Trickling filters remove organic waste prior to
treatment in the aeration basin. By using trickling
filters, extended aeration in the basin can be optimized
for efficient ammonia removal. Flows in excess of 6.0

3-11

MGD are diverted over a control weir to the final
clarifiers for storage until peak flows decrease and
stored water can be returned to the main pump station.

Chemical feed equipment, designed to maintain
alkalinity and pH, is located in the nitrification build-
ing. Blowers provide the air needed in the aeration
basin-activated sludge process.

In the aeration basin, wastewater is given additional
treatment, using the “Schreiber Process,” which
produces a very high rate of oxygen transfer. This
process utilizes a circular concrete basin with a bridge
that extends to the center of the basin. The bridge is
equipped with piping and diffuser nozzles to deliver air
for the nitrification process. The Schreiber system is
sized to accommodate a design flow from 6.0 to 8.0
MGD. Excess flows are diverted after secondary
treatment by the trickling filters to the final clarifiers to
protect the activated sludge process.

The sludge produced in the aeration process is
stabilized prior to disposal. The aerobic digester
provides a solids retention time of 40 days to produce
a stable sludge suitable for land application. The
digester consists of two tanks; one tank aerates and
mixes the sludge, while the second operates as a sludge
thickener.

A computer control system facilitates operation of
the plant and stores data for reports, maintenance, and
parts inventory. The main computer and data storage
are located in the operations building. The computer
system allows any pump, blower, or mechanical device
to be started, stopped, or taken off line for maintenance.
Alarms can be recorded and acknowledged from
remote computer stations in each of the main struc-
tures. In the event of equipment failure, alarms notify
plant operators at home.

The operations building has an area of 2,400 square
feet. This building houses meeting rooms for training
plant personnel, a state-of-the-art laboratory, office
space for record keeping, and provides a computer
interface to monitor and control the treatment plant.

Water Treatment Plant

The Pittsburg Water Treatment Plant, located on the
east edge of Pittsburg one-half mile south of 4th Street
on Free King Highway, was constructed in 1975. The
water supply comes from four wells drilled to a depth
of 1,050 feet into the Roubidoux Formation (Ozark



aquifer). The design capacity of the plant is 5.2 million
gallons per day. The wells yield between 1,800 and
2,100 gallons per minute.

Raw water from the aquifer is high in calcium and
other minerals. To soften the water, the plant incorpo-
rates lime softening, using quicklime and slakers. The
pH is adjusted with carbon dioxide and chlorine is used
for disinfection. Fluoride is added to achieve a residual
of one milligram per liter as recommended by the
Kansas Department of Health and Environment.

The plant has one-half million gallons of storage
onsite, an additional 1.75 million gallons in overhead
tower storage, and 1.5 million gallons of reservoir
storage. Peak water production occurred in 1991, when
a total of 1.154 billion gallons of raw water was
pumped from the wells. In 1998, pumpage was slightly
more than 1 billion gallons. The daily average in 1998
was 2.6 million gallons of treated water per day.

Sludger
Thickner

References

Pittsburg Wastewater Treatment Plant, Pittsburg,
Kansas. Report by Professional Engineering
Consultants, P.A., Wichita, Kansas.

Resource Contacts

Larry Stevens, City Manager
City of Pittsburg

201 W. 4th Street

Pittsburg, KS 66762-0688
316-231-4100

Karl Mueldener, Director

Bureau of Water

Kansas Dept. of Health and Environment
Forbes Building 283

Topeka, KS 66620-0001

785-296-5502

Extraneous Flow
Pump Station

Control
Structure

>

Effluent
Pump
Station

Final
Clarifier

Final ~
Clarifier

Manhole Il

Aerobic
Digester

Co

FACILITY
PROCESS
SCHEMATIC

ntrol

Structurs

Caecade
Final
Clarifier l I
Aeration TO RIVER

Basin -

Nitrification
- Building

Figure 1. Schematic diagram of the Pittsburg Wastewater Treatment Plant.
3-12



SCHEDULE & ITINERARY

Thursday June 17,1999

7:00 am
7:50 am

8:30 am

9:10 am

10:00 am

11:45 am
12:00 pm
1:00 pm

1:45 pm

2:30 pm

4:00 pm

6:30 pm

7:30 pm

8:45 pm

9:30 pm

Breakfast
Bus to Site 6
SITE 6 - Neosho River Watershed - Surface Water Issues
Al LeDoux, Director, Kansas Water Office
Margaret Fast, Water Resource Planner, Kansas Water Office
Wakefield Dort, Jr., Dept. of Geology, University of Kansas
Bus to Site 7
SITE 7 - Ash Grove Cement Plant - Chanute, Kansas
Jim Shea, Plant Manager, Ash Grove Cement Company
Mark Ward, Production Manager, Ash Grove Cement Company
Bus to Lunch
Lunch in Chanute
Bus to Site 8
SITE 8 - Coalbed Methane Gas Production - Sycamore Valley Field
George Jones, President, Stroud Oil Properties, Inc.
Larry Brady, Kansas Geological Survey
Bus to Site 9 - Chautauqua Hills
SITE 9 - Red Buffalo Ranch
Bill Kurtis, Owner, Red Buffalo Ranch
Jack Horton, Manager, Red Buffalo Ranch

Dinner at Butcher Falls

Evening Session - An Evening with Bill Kurtis
Bill Kurtis, Kurtis Productions and the Red Buffalo Ranch

Bus to motel

Arrive Apple Tree Inn, Independence

4-1



Osage Cuestas

The Osage Cuestas region occupies nearly all of
eastern Kansas south of the Kansas River and is
characterized by a series of east-facing ridges (or
escarpments), between which are flat to gently rolling
plains. Cuesta, Spanish for hill or cliff, is the term
geologists use to describe ridges with steep, clifflike
faces on one side and gentle slopes on the other.

The underlying strata in this region are Pennsylva-
nian limestones and shales that dip gently to the west
and northwest. Each cuesta consists of a striking east-
facing ridge or escarpment and a gently inclined
surface that slopes in the direction of the dip of the
strata. Each escarpment is capped by the more-
resistant limestone, while the gentle slopes are under-
lain by thick layers of shale. The steep faces of the
cuestas range in height from approximately 50 feet to
200 feet.

The limestones and shales in the Osage Cuestas
were deposited in shallow seas that lapped onto this
area during the Pennsylvanian Period, between about
290 and 310 million years ago. The type of rock
exposed in a particular outcrop gives geologists
information about the environment at that spot millions
of years ago. As material was eroded from the land and
carried into the sea by streams, the coarsest material
was deposited near the shore while finer sediments
were carried farther seaward. Although there are
exceptions to this general rule, a bed of sandstone
usually indicates deposition on or very near shore, and
layers of shale (which were once mud) indicate
deposition a little farther from shore. Limestone was
deposited during periods of decreased erosion or in
areas where sandstones and shales were not being
deposited. The marine organisms associated with many
limestones indicates the environment was tropical and
the water was relatively shallow and clear.

] JO
— FR M|
LY
CF AN ILN
GW wo |AL  [eB H E
FKANSAS
wL |NQ [CR
EK
MG |t ™
CQ

Extent of the Osage Cuestas in Kansas.

4-2

escarpment
gentle slope

'

Cuesta topography developed in gently dipping,
alternating hard and soft rock layers.

In eastern Kansas, sandstone is often interbedded
with shale and limestone. It also occurs as channel
deposits, cutting through older deposits of shale and
limestone. The Tonganoxie Sandstone Member of the
Stranger Formation, which crops out in Franklin,
Douglas, and Leavenworth counties, is an example of a
channel deposit. It was deposited in a large river valley
about 300 million years ago. Today the Tonganoxie is
an important aquifer. Another sandstone in this region,
the Bandera Quarry Shale Member, is quarried in
Bourbon County, near the town of Redfield. This
sandstone, part of the Bandera Shale formation,
separates easily along natural bedding planes and is
used as flagstone for walkways and veneer.

Coal mining played an important role in this region,
particularly in Osage County. Between 1885 and 1892,
Osage County had 118 coal mines, which employed
more than 2,200 people and produced almost 400,000
tons of coal.

References

Buchanan, Rex C., and McCauley, James R., 1987,
Roadside Kansas—A Traveler’s Guide to Its
Geology and Landmarks: Lawrence, Kansas,
University Press of Kansas, 365 p.

Buchanan, Rex C., Tolsted, Laura L., and Swineford,
Ada, 1986, Kansas Rocks and Minerals: Kansas
Geological Survey, Educational Series 2, 60 p.

Evans, Catherine S., 1988, From Sea to Prairie—A
Primer of Kansas Geology, Kansas Geological
Survey, Educational Series 6, 60 p.

Schoewe, Walter H., 1949, The Geography of Kansas:
Transactions of the Kansas Academy of Science, v.
52, no. 3, p. 261-333.

Wilson, Frank W., Kansas Landscapes—A Geologic
Diary: Kansas Geological Survey, Educational
Series 5, 50 p.



Neosho River Watershed

The Neosho River gets its start in the Flint Hills of